UP-25NB, 26NB DUAL ACTION ORBITAL

SANDER (Self-suction type)
EXPLODED VIEW

PARTS LIST

" Index. Code
No. No. Fents Name No. No.

‘ Index. Code

Parts Name Quantity

#23 973-164-0 Roll Pin (3.5x16)

i PARTS F =
#24 973-162-0 Roll Pin (3.5x12) pEoE YR cal

#15 548-0124  Casing Front Cover
#16 547-842-8 Handle Cover

#17 547-840-8 Casing Protector

#18 548410-3 Pad Set Spindle

#19 5514420 Pad Set Spindle Screw
#20 5488794  Pad Set Nut

#21 548-064-3  Filler

#22 973-118-0 Roll Pin (3x18)

#39 978-400-0 Snap Ring (40x1.0)
#40 990-043-0 O-Ring (P46)

#41 990-909-0 0O-Ring (SNS-11.2)
#42 990-927-0 O-Ring (SNS-34)
#43 993-007-0 Felt Ring (20x30x3)
#44 9930290 Felt Ring (26x35x3)
#44-1547-7408  Pipe

STANDARD ACCESSORIES

#51 548-097-5 Connecting Screw
#52 935-402-0 E xhaust Hose (25x2M)
#53 9401140 Air Hose Nipple

NN § JEEE G gy

(NPT 1/4x3/8)

#54 939-010-0 Allen Wrench(3MM
#44-2 953-108-0  Allen Head Flat #55 939.015.0 Spa:ner’TSCSUZO))

Point Screw (M4x8)

:1
:

# 1 547-025-8 Casing 1 |#25 9450120 Allen Head Bolt (M4x12) 4 | #45 5484443  Pad Cover 1
# 2 548-104-3 Valve Rod 1 |#27 965-006-0 Héli-Sert(M4x1.5D) 4 | #46 551-515-3  Balancer 1
# 3 548-101-3  Valve Bushing 1 |#28 974-130-0 Key (4x30). 1 | #46-1953314-0  Allen Head Flat
# 4 551-107-0 Valve Lever 1|#29 977-069-0 Cone Spring (6x125x10) 1 Point Screw (M6x14) 1
# 5 548-848-3  Regulator Assy 1 |#30 966-022-0  Oil Plug (1/8)- 1| #56 973-322-0 - Roll Pin (5x24)
# 6 9964130  Packing (11.5x3.5x1) 1 431 979-107-0 - Outer Snap Ring (10) 1| #47 548409-3 - Backing Pad Assembly
# 7 548-120-3 Valve Packing Spacer 1 |#32 979-3150  Inner Snap Ring (IRTW-15)1 5
# 8 5482853 Rear Plate 1|#33 9793550  Inner Snap Ring (ISTW-14) 1 ISR
# 9 555-286-1 Cylinder 1 |#34 9794050 Outer Snap Ring (2.5) 1| #48 548444-5 Pad Cover
#10 555-287-1 Rotor 1 |#35 982-100-0 Ball Bearing (6000) 1| #49 b548-515-6  Balaricer 1
#11 555-288-1  Blade 4 |#36 982-1410  Ball Bearing (60012) 1| #49-1953-316-0  Allen Head Flat
#12 555-289-1 Front Plate 1 |#37 982-500-0 Ball Bearing (6202 2NS) 1 Point Screw (M6x16) 1
#13 551-297-3  Rotor Spindle 1 |#38 975-7680  Adjusting Spacer #50 548409-5 Backing Pad Assembly 1
#14 5485433 Nozzle 1 (19x16.2xT) #56 973-322-0  Roll Pin (5x24) 1

1

1

1

1

1

1

1

1

-

When ordering spare parts, please specify tool type, code numbers and parts names. Printed in Japan

URYU SEISAKU, LTD- Osaka, Japan

For further information, please contact at any time your nearest URYU distributor.

OKA-459-03-11-07-2003




